Model 118
Compact Tractor

Jon b ST

Parts Catalog A1227




_Parts Catalog No. M 227 ]

'Hl-Lnter_ 7-75 - 2500 n-:r...,._

NOTE Thls catalog repfaces he prev:ous issue - 1227 -
N wh:ch Is obsofete and shou!d be dlscarded B




'ENGINE MODEL 'SERIAL-AND




GENERAL INFORMATION




_’ALPHABETICAL INDEX
' ENGINE ssc'rlou

..-'--.---au-oooooo 11 FIYWheéI---------
e esanssessesanee 31 Fuel Strainer «+.....
vessasessssanes 7 FuelSystem +o.....
Ce e ssesssssaenesae. B GasketK.lts vEse e e

5

) ' Model G14 We1ght Box
. Model J6 Headlamp Kit
- Plate, Engine Mounting
; PTO Clatch: 1"'.01--
7 Seat,; Operator's .+ ...
Steermg Wheel & Gear.
Tool Tray @ veesseve
B L T ORI U

.""““"".'.'11 13G‘0V61‘ﬂ01‘ ..I..'l_lll.

- . - L
LTSI S
F .

OO AT o G0 i g







CASE MODEL

REF, PART NO,

1

oo -IJh o o

10
11
12
13
14
15
15
15
15
i6
16
16
16
17
17
i8
19
20
21
22
23
24

25:

26
27
28
29
30
31
32

33
34

35
36
37
38

BR 390640
BR 390380
BR 295962
BR 294606
BR 230927
BR 66768
BR 270538
221- 13
BR 261038
BR 298616
BR 295963
BR 298923
BR 27750
BR - 93585
BR 390347
BR. 390348
BR 390349
BR 390350
BR 299569
BR 299570
BR 299571
BR 299572
BR 295840

BR 295841
BR 298614

BR.- 270430

BR 390402

BR 222114

- BR 92659

BER . 27803

 BR 390419

BR 93630
'BR 292260
BR 261055
BR 221596
BR 65906
BR - 26828
BR 260933

BR 210728
BR 230759

136- 103
A 2195
BR 221898
BR 93163
BR 222117

C19070 ENGINE

"DESCRIPTION

BLOCK ASSEMBLY - short
BLOCK = cylinder, stripped
BUSHING -~ cylinder
SEAL - oil
" BUSHING - governor shaft
PLUG ~ oil filler -
GASKET - carburetor mtg, =« -+
PLUG - pipe, oil drain = ««+««»
CRANKSHAFT R N R R -
OIL PAN ASSEMBLY

BUSHING ~ oil pan
SEAL - oil
GASKET - 0il pan 1/64"
SCREW - oil pan mtg,
PISTON ASSEMBLY - standard -

LI Y

LI Y

* 8 =4 08 0w

& s 2 00w

LB N B

L A A ]

-

PISTON ASSEMBLY - .010 oversize
PISTON ASSEMBLY - .020 oversize

PISTON ASSEMBLY -~ ..030 oversize

LI A N

RING SET - standard
RING SET - ,010 oversize: = «- -~

- s s 80

RING SET - .020 overgize s+*=e++ss+

RING SET - .030 oversize e« cveescass
PIN ASSEMBLY ~ piston, standard -« -
PIN ASSEMBLY -~ piston, .005 oversize
BRACKET ASSEMBLY - governor gear & oil slinger

GASKET - cylinder head

LOCK < connecting rod bolt

BOLT - connecting 10d o+« «ssoeieaa.

GASKET - valve cover
- VALVE - exhaust
LOCK - exhaust valve

LI I NI I R

LI N N A Y

CONNECTING ROD ASSEMBLY +.uceas.

ROTATOR - exhaust valve ++««..
- VALVE - intake sevesnesnas.
KEEPER - intake valve « s s v o.
SPRING - intake valve s eeveea.
SPRING - exhaust valve ++.-...
TAPPET - valve «ssesesnsaas
GEAR - CaIm «vsvesasennanna
SHAFT - governor lever «.«....
PIN'-hair. -o.--.-'--.'-coto.-'-.
RETAINER o3t carnnnnnn.
BAFFLE - cylinder «..esucass
SCREW ~ bafflomtg. «« oo e e
COVER - breaker DOINES e e e o o o »

L R N N SR

* e

. &

118 COMPACT TRACTOR

--------
LR R I ]
LI N W Y

o w e
. e a

* 4 s 5 » ® LI N
LI I R I D R T )

-
.
-
> s'e =
-
- 8 & &

LI I R N I O I Y

LI A N L T T T S TS

r—»-nr-ral—u-ml-wa-l-n-:\:n-n-smr—-:—ar—sl-;-sl—lHHMHHHHH.&HHHHHHHHHMHHr—l

ol







18 com PACT TRACTOR

:.:cylmder -............_,_
cylinder head, 2-9/32" ‘w«. o o
LT ~ cylinder head 2 21/32"_ kit

ie]l e s W -:_- - o'-'o

BOVErnor lever « e sttt
overnor lever - -_ _ '-_'. ieeas

twernor control L ciiees R

e e el e N e e W g L S






REF. PART NO.

85

BR
BR
BR
BR
BR
BR
M

BR
BR
BR
BR
BR
BR
BR

390892
93621
298968
93381
221907
66538
20677
299543
390233
93410
299392
93158
221901
2995717

CASE MODEL 118 COMPACT TRACTOR
C 19070 ENGINE

DESCRIPTION '
RECTIFIER - alternator «cccooooo o i e R e e & wa R.EQ 1D
SCREW -~ rectifier ceocceccococovooacncssscasscsaa 50000 1
COIL ASSEMBLY ccccecse L 1
SCREW - coilmtg. ceccsccsccoss o wiia wiie wieis v wie wls i s 2
GTELIENITC, s = = = = % 5 & 3 & 56 $.5 Bum 508 suw we o0s aie sim eie wie e s 1
INSULATOR - spark plug e ccesecscenvosan e S ) e ool
SPARK PLUG ccssoecoscscccasaasasaas & S ses 2
GEAR - ring ceccecocccccccsccnss B B W B e T R B i« <1
SHIELD - starter ecoccococecocosososocacosassascsa oo e 1
SCREW - shield mtg. ccceccoo O e o e e 2
HOUSING - DIOWET scooocosooo v ol slie mie mie e aia: wi Wi G ee 1
SCREW - blower housing mtg., e ccceccoacsscssss o ‘i i e 4
BAFFLE - cylinder head «cecscccosccsssasascasa RS |
KIT - engine gasket (includes items 7,13,19& 23) .cceeea 1






FUE ___'..SYSTEM

DESCRIPTION :

ANK-‘fuel.‘.'....‘.‘.....IIII...I
CSTRAP - fank « s eveseessnssasiuvaininy
" SCREW - round head mach. 1/4" x 1~ 1/4"

NUT 1/4”Sq 4 4 5 8 % N s e e E

O BIBOW csscveasssscsaassanena

 FUEL LINE'= 18" s e v v i meoseesssss

C CLAMP ~hNOSE + v s enascseseane
" CARBURETOR: - (repairs page 13).'.

- CONTROL - choke and throttle .. ..

HANDLE = T 4W'evaismesaninas

L S Y S

SCREW = gélf tappmg Ph1111ps head g
: CLEANER ASSEMBLY - Cair Ll

 ELEMENT -~ air cleaner e e
"SCREW - air cleaner = .....: .'-._ .
SCREW - air cléaner .. ... . .

o GASKET = air cleaner .. . ... :

L GASKET < carburetor mountmg T

CAP fuel ta,nl{ R E RN 0 t-

INSERTfueI cap R . . .__.:-_. -

L T T R Tr R EY S S SN O R S S
PR I T R S R TR S L R T TR R TS T N

: M‘.HJH-HHHHWNMHMNHP‘NNNI—'













----—.n-'”'

[ (optlonal order as machinery item)
B 'T_- 3/8" x 3/4" NC hex - v




T
s
S




1_18 COMPACT.'T ACTOR
ATAND FENDERS

SEAT__ASSEMBLY e el

MOUNT - seat, rubber
BOLT - 5/16" x 1-1/2" NC hex . .‘ '. P
BUMI?ER_— seat rubber _.......: .

NUT 5/16“NCheX-....... ..........

FENDER AND SUPPORT . .. e ‘ . . .. ._ ' '. - .. . L







AFT—steermg ceaas . e
'KEY = Woodruff 3/16" x 3/4" .o

-

"RACKETusteermg s esecesanens

JOLT - 5/16" x 3/4'" NC, round head, square neck ZP

OCKWASHER. - 5/16”ZP
5/16" NC hex; ZP ¢ ivveececnseananaans

WASHER = 5/8' plain; ZP . ie e cveaaocnsnnasas

"GEAR = SteeriNg . i vivsevevocvncsereoenneas

---.--PIVOT-steermggear_..-._.....-.......r......

CUFITTING S TUDE  w s s o s eoe s imnnsnssanasonons
" BOLT - 5/16" x 17 NC hexy ZP & vvvnvrnsnsnnnns
. WASHER 5/16" plaln’ ZP L] .. 9 w8 4 4 &5 8 5 3 v 8 a9 - 3

BUTTON fI'lCthl’l .....-----”r--.--n-a---a-.

CCLIP = tinnerman v v eeeessssvsnnnosssnnenss

WASHER - shlm..........................
WASHER - 5/8”

IS R S T TR S T

.._.
.
-
.
R

-
.

°
-
.
-
et
.







L N N IR N R

1nd1e 3/16" x 1-1/2" ..

jam 3/4" NC hex
./4!1 bt 1/4n xi 1" S
6"

LT - 5/16" % 1" NC he
¥ - splrol roli 1/4” x1 '1/2







H&HNHHHWHﬂHHHPmHBﬁQNHHHH

drive .'.'.................. :
e ldier flat .....-..‘I-- Z.':..
- -.-........'s o |
-3/8"NChex .. ...,
e ¥
dlex pulley eereeas B o
R - 3/8" | S
idler, ﬂat ;_-.-_ '-, B S
.5/16”x3/4”NC hex i ieereacarannn
R 5/16” ....-.I..-..'..... ....... - r 8 e o ow.
ASHER ~ 5/16".......... .......... ceneasin
REW - 5/16”x3/8”NC sockethead ....... R
LEY - engme,dnve&PTO e e a e ees s e e
RACKET -~ 52ddle i i iueennanvrannnnannn ceenas

KEY 1/4"squarex2"1ong ereeisaenaneans

“"brake '.--o“ooo-------

SETSCREW « 5/16"x3/8"NC hexsocket... ...... e we

BA! rake ASSEMBLY " v v aeusinn ..

: /6"x3/4"NChex
SHER ~ 5/16" ..\, ... .iennnens. e

coo.-c

. .













. GASKET - “housing to cover’ J.uaviidh i

WASHER '.ocnt.oucnl-.l.

. 'SCREW - 1/4" % 1" NC hex head, self-tapping .

" WASHER - LTI 1 R O L N,

18 COMPACT TRACTOR

A D FINAL DRIVE
b DESCRIPTION

:WASHER  thrust ....'..........'

G = Tetaifing e v e s sionsieens
.'BOLT ‘1/4" x 2= 1/4"NChex--_-.----
LOCKWASHER = 1/4" v svavsasans
HOUS]NG dﬁerenﬂal :fI-o--..--.- .

. BEEAING - needle veveseeaens
{_ BEARING - needle - LI I I
- COVER -« differential housing =+ s s«
. BEARING = needle (see Réf, 16) swie s
BEARING needIE'-ﬁo-----o.----.-
BUSHING--n------------------
HOUSING AND BUSHING ASSEMBLY - R.H. .

BUSHING’ (SeeRef 21)--.-.------.
.- SHAFT brake '...................

GEAR - output .........'._..........
GEAR -idler ... waie e e e
- SHAFT - output ........'. '........--
SPACER e e e s e e w e e '
WASHER .................;......_

SEAL~0il' “i..... Y e
Pm dowel. -----n..-----.n‘-_---n-c“‘

BB DD DO DD DN S b e bl b e b e B e 1 b - :

: PLUG - o11f1119randdram.............
'._BOLT-"U"E/IB”'........._......;...
:LOCKWASHER B/1B" ZP .. i
‘NUT: - 5/16"NChex ZP-.....-..........

""-LOCKWASHER 3/8" L.

: .':-BOLT 3/8"x3/4"NChex










_ASHER - 5/16" A
5/16" NC hex, ZP.
_ =:3/8" flat -
B LOCKWASHER 3/8"
T - 3/8" b4 3/4” NC hex

---oo'----o--.--.
.-l-.-.cl...c.--t-.

-
-
-
.
'l-l.-.l..-...ll.tl...'-'..-l
L)
-
-
.-o-----o
.

.-.u.i-o.--lo--

*
-
-
»
-
a
-
-
-
-
-
L]
-
-
-
-
-
-
-

AL A S A A B

- ;
NNNI&!&NNONNHHHHHD—'HHNHNHHHI—‘HNH)A#-H@NHHHHHM_HN'

LI T I A




U

b 2
1
1
1
2
1
1
3
1o
1 .
o 1
1
N RS
N S
S
S 3
3
A
2
200
1

el e el e wowlen

- [ ] - - L] ] L 3 - L] _.
a8 & 0 e awlle
LR TR T S T

_lll..lll...ll
c--uu-u--ov---ic-.oo--ol.:-

lo-c-.-onnl---l.c_







s a s s et e
"o e s e e e

_. 1 r

|

1

oo------‘.-o‘ 1
e e sasassaee: Lo
.--...q';'--i';_-I.'
"'...'...'.-'.-.....'.-"1".-'-
e eniiase ET
T R PR 15-'-_
-..'a o.-”.. -- -:‘I-.-'.. 2 ’
.o t.-_'-';.;:”-‘- -'-. 1 R
..I....;......l.'..._.,..l :
tieessaeves 100
----_-'-..'---ogc.' 1
lIllll..q-'.‘. 1

_---l-.--cq'
-------n_

SPRING = connector, con enser: e a e s e m ui
PLUNGER brea.kerpomt _.....;..............
- BR 61760 . "KEY = ﬂywheel zine
~BR .'93381 . ’SCREW breaker arm. mountmg R S A P D i
- BR. 220477 - CLAMP - condenser mounting . ...,......... e e
" BR 93042~ SCREW < condenser’ mountlng ' :
AR s BRe 22211'7 . COVER - brea.ker pomt

=100 '.'-18'7- 1041'1_ - SCREW sems, cover .

------o-o..o-------

_'oo.o..o-o..--cc-







f:npswﬁch cirerana B
' Ox’?/B“panhead _. ......... e eee e
-13/64" nylon- - L D L P

B 0 NG O R e ey

end (1ncludes bearmg & bracket)s s+ 1

- (includes washers)« s é'e s e wscaw. 1
USING ~ @tarter mcludes field colls) e e e v e d v v e s nawaail ™
P ASSEMBLY - conimutator end (includes bushing, s
brushesandsprmgs) I I I
LT = thriu (mcludes nuts and lockwashers) « « « . :







'DESCRIPTION

"' 'DRIVE ASSEMBLY - stirter ........
: :. END CAP ASSEMBLY dI‘I’VE end BOSCh LR R R
“oWASHER - thrust (retam old washer for service) ....

: e oe- L
ARMATURE - starter, Bosch e et e s easnas ceemsees 1
"~ HOUSING - starter; Bosch censeavnans R R R O
" BRUSH ASSEMBLY - BoSCh . v v v exnnsnnn. U
" END CAP ASSEMBLY - com., end, BoSCh ++cvsveeenssa 17
BR 390450- B '-'.;_BOLT thru Bosch (mcludes washer) ....... ceveaa 2

STARTER MOTOR MITSUBISHI

END:CAP ASSEMBLY = drive end Mitsubishi « +'v o s
WASHER thrust (retam old wa.:hers for servme

1
23 BR 391585-

starting 12V, Bosch (Model 01965-23- MO-30 SM)

o ogan0z - MOTOR - - starting 12V. Mztsubishi (Model MOOIT02271) "+ 'a's ';'
BR 391461 - DRIVE ASSEMBLY - SEATEET s va s v nae e nsn o nsisneain







390849

391705

390846-‘ :

 REF. PART NO,

ds'gi_'ﬂ':-':.oa._\_n—l

BR 391'706 i

1321- 2474 1
321- 2475 DEC
321-, 2477 . DECA

€' 18186 - DI
.~ C 15658 .. DECA]
2487 .» - DECA

omPact TRACTOR

L DESCRIPTION _ o
MOTOR-startmgIZV BLgES sscerrreseeceonias

DRIVEASQEMBLY Starter l!ll..llllll.ll.‘.-"-.

END CAP ASSEMBLY . starter (includes items 4 & 9) -« -
WASHER - thrust (See itétn 30r 8) scevccrcsscacses
:'ARMATU'RE_Starter’Brlggs R R R O A R A AR A
'HQUSING - starter, Briggs =sessé¢reveavesacscen
BRUSHASSEMBLY starter .tt‘t..t..ln.uuu...n
- END CAP ASSEMBLY - com, end (mcludes brush set) - -
' SPACER-(SeeltemSOra} dreVeriesrenerenens
‘ BOLT ASSEMBLY thru (includes washer) ceeidaana

RmD

._REQ'

LRl o e R o







e e s e e

CONNECTOR head lamp .
_HARNESS Wire. L. .. u . .
SWITCH headhght -o-o-o -oo---o---.
':DECAL-hghtS..........- '

l'.--.n-..

~ HEAD I-AM P
629-;-..
Coin 14302"- e

e 14.305 "_:;'BUI_:.B - head larnp P
S Co14304 . -_.GASKET - head lamp %

_.187_ o - /zf' rotnd he;.d Phllllps, seif-tappmg Sk

Hmaawwg.:gv,ﬁ_,Ju.@;;;33_,




" PAGE  REF.
NO. NoU

;209572
299577 a0
299850

299707 - -
299740
. 209762
- 299848
299852
299962
' 299963
390180
390233
,y3gp307_
- 390307
. 390347 o
390348 .
1. 390349
390350
R 390379
390380 -
2390402
3390419
R 390444
R 390447
/300448
- 390449
R 390450
390452
t'390452
| 390454
R 390455 -
- 390455
390456
~.390640
390662
390684
. 390693
- 390811
- 300825 - ¢
390837 -
390846
390849
390892
. 390918
. 390990
390990
391461

e

S e g
H 00T 1-1-3-1 0 560 T

]
> &1l
3



‘rh-cpv_b.ﬂ_lm_b-‘I-Q_HH_H_H_C_O‘OQINNQD e

S e -
Lt e ol SN R R N

PAGE
NO.

'REF.

3oooooooodddddddb'ﬂﬁdhdaQooooooodnoogdddbhOooﬁhnj Qj Vj]

23
- 33

19

19

19

N |

35
31

5

R CRR
LS L0 o~

[y

3

‘NO..~ .

16
3
3
1

18

12
4

10

oy
100'O1 © I8 10 e L

e
- Lt R

- Dy
R Ry

000

=Y



NUM.ERIGIAL INDEX







